



## SURFACE BURNING CHARACTERISTIC SUMMARY SHEET

Customer: Greenlam Industries

Project Number: 4787518787

### Data Summary

Test No.	Test Code	Sample Description	CFS Calculated Flame Spread	FSI Flame Spread Index	CSD Calculated Smoke Developed	SDI Smoke Developed Index
1	01241709	Compact Laminate White side exposed	0.00	0	36.9	35
2	01241712	Compact Laminate White side exposed	0.00	0	90.3	90
3	01251705	Compact Laminate White side exposed	0.00	0	81.1	80